SKAGIT COUNTY

SEWER DISTRICT NO. 2

r
COMPREHENSIVE

SEWER PLAN

February 2008

CHS

CHS ENGINEERS, LLC



COMPREHENSIVE
SEWER PLAN

SKAGIT COUNTY SEWER DISTRICT NO. 2
Skagit County, Washington

February 2008

CHS ENGINEERS, LLC

This report was prepared under the direction of a
Registered Professional Engineer.

Prepared by: é@ﬂ’%gﬂ 4
Approved by: Z{ﬁﬁ" é%/.,

Date: 2 ~/8-2005

' o | G

|EXFIRES 1/25/10 !




SKAGIT COUNTY
SEWER DISTRICT NO. 2

Skagit County, Washington

Commissioners

Mark Pearson
Jerry Sieverson
Larry Van Sickle

District Manager

Kelly Wynn

District Office

17079 State Route 9
Mount Vernon, Washington 98274-9366
Telephone: 360-422-8373
Fax: 360-422-5165

Operator

Water and Wastewater Services, LLC
[...]
flows generated throughout the service/study area. See Appendix D, Collection
System Hydraulic Analysis, for a description of the analysis. The capacities of
selected portions of the existing collection system are indicated on Figure 5.1.
With the sewage design criteria discussed in Chapter 4, only one existing pipe
and four lift stations would be potentially “under capacity” with full development
of the service/study area.

The present capacity of Lift Station No. 2 is 310 gpm whereas a peak flow of
355 gpm is estimated by the hydraulic analysis for full development of the
service/study area. The model estimates about 500 gpm for Lift Station No. 7,
which has a current capacity of 450 gpm. Similarly, the model estimates about
410 gpm for Lift Station No. 8, which has capacity of 265 gpm. Lift Station No. 1,
which conveys all the District's flow from the interceptor/collection system to the
treatment plant, has a capacity of 430 gpm, whereas the analysis estimates a
peak flow of about 1,200 gpm at buildout. Additionally, the existing main
entering Lift Station No.1 will need to be upsized for future flows.

It is important to remember that the design criteria are purposely conservative
and there is a significant amount of undeveloped land in the service/study area.
The estimated peaks are significantly higher than current peak flows. The main
objective of this analysis is to point out that, as the District population grows, Lift
Stations Nos. 1, 2, 7, and 8 may need to have increased capacity before other
existing lift stations.

Skagit County Sewer District No. 2 5-4 February 2008
Comprehensive Sewer Plan CHS Engineers, LLC



5.2 OPERATION AND MAINTENANCE

Skagit County Sewer District No. 2 has contracted with Water and Wastewater
Services LLC., of Mount Vernon for operation and maintenance of the sewage
collection system and the treatment plant. Water and Wastewater Services has
a staff of seven certified operators who rotate duty at the District for normal daily
operations, for emergency conditions or repairs, and for on-going preventive
maintenance of District facilities. The operators are certified by the State of
Washington as Wastewater Treatment Plant Operators in the following grades:
Group | - one, Group Il = four, Group Ill - one, Group IV - one.

Regular maintenance procedures include annual inspection of manholes and
twice-weekly inspection of the sewer lift stations. An operator is present daily at
the sewage treatment plant. This operator's daily work routine includes the
following tasks:

Sample collection, lab work, and process control.
Data recording/report preparation.

Equipment checks.

Customer relations/utility locates.

Answering phone calls.

Side sewer installation observation

Lift station checks (twice weekly).
Maintenance/repair of grinder pump stations.

OGN R~LN =

Existing pipes are monitored by television inspection on an as-needed basis.
Because of the regular spacing and frequent operation of each lift station,
regular flushing of the gravity pipes is generally not required. The pumped flow
provides adequate flushing action for normal conditions. The portion of the
collection system generally between Lift Station No. 6 and Sulphur Springs Road
was designed and constructed at less than minimum slopes and requires
periodic flushing. It must be analyzed as a pressure line with a minimal amount
of surcharging allowed.

All lift stations have provisions for connection to a portable standby generator
power source in the event of a power outage. Lift Stations Nos. 3 and 5 also
have an emergency gravity overflow to the next downstream manhole.

Normal operation and alarm conditions at all lift stations except No. 9 are relayed
via telemetry to the treatment plant and monitored by the operations crew. Lift
Station No. 10 will have radio communication to the plant. The treatment plant's
autodialer will page Water and Wastewater Services if an alarm condition is
detected outside of normal business hours.

Skagit County Sewer District No. 2 5-5 February 2008
Comprehensive Sewer Plan CHS Engineers, LLC



STUDY AREA BCLNDARY

DOBTNG MIE & CAPACITY 3 @F

ERSTNG LIFT STATION WITH LIFT

STATION MAMER § CAPACITY & OPM



ANVId AINFJWLVIHL dILVMILSVM — 9 d3LdVHO



6.1

CHAPTER 6

WASTEWATER TREATMENT PLANT

EXISTING FACILITIES

The District owns and operates a wastewater treatment plant (WWTP) east of
Highway 9 near the north end of Big Lake. The plant was constructed in 1980 as
part of ULID No. 1. Operation of the plant is in accordance with NPDES Permit
No. WA-003059-7 issued by the Washington State Department of Ecology. The
plant has two rotating biological contracts (RBCs) (see Figure 6.1). See
Appendix B for a copy of the NPDES Permit.

The existing RBCs are approximately 27 years old. Historically, RBCs have a life
of about 20 years. The common mode of failure is a broken shaft. Flow to each
RBC is currently alternated. If one unit were to fail, all flow would be diverted to
the remaining unit. This would increase the stress on that unit and possibly
shorten its life span. These types of RBCs are no longer manufactured.

The treated effluent is conveyed to the Skagit River for disposal through a 10’
force main and 8", 10°, and 12" gravity discharge system. Capacity of the gravity
outfall line is limited to about 900 gpm, and pumping capacity of the plant
effluent pumps is about 850 gpm with two pumps operating (1.15 mgd). The
plant has a standby generator for use in the event of a power outage.

As of September 2006, the District served approximately 741 connections
(residential customer equivalents or RCEs). The average daily flow for 2005 was
about 122,000 gallons per day. The average daily flow for the maximum month
in 2005 was 254,000 gpd. Wet season average daily flow was 134,000 gpd and
dry season average daily flow was 109,000 gpd. For the five years ending 2005,
the unit flow per RCE was about 178 gallons per connection per day or 71
gallons per capita per day assuming 2.5 persons per connection. For the same
five-year period, the wet season (October thru March) flow was 191 gpd/RCE or
about 76 gpcd. This indicates that the 85 gpcd and the 1,100 gpad
inflow/infiltration discussed in Chapter 4 are conservative, as they should be for
planning purposes.

WWTP biological oxygen demand (BODs) and total suspended solids (TSS)
loading data were evaluated for the five years ending 2005. BODs averaged 236
mg/l with a maximum month of 301 mg/l, corresponding to 0.303 ppd/RCE
(annual average) and 0.337 ppd/RCE (maximum month). TSS averaged 199
mg/l with a maximum month of 239 mg/l, corresponding to 0.255 ppd/RCE
(annual average) and 0.285 ppd/RCE (maximum month).

Skagit County Sewer District No. 2 6-1 February 2008
Comprehensive Sewer Plan CHS Engineers, LLC



6.2

The effluent limitations in the current NPDES permit address BOD, TSS, fecal
coliform and hydraulic capacity. BOD and TSS are monitored at the treatment
plant, and fecal coliform levels are monitored at a point on the outfall pipe
approximately two miles from the plant. The current permit expires June 30,
2008. With increased emphasis on receiving water quality (Skagit River), the
District is required to monitor ammonia in the WWTP effluent from August thru
October. It is anticipated the next permit may limit ammonia and total nitrogen
discharge.

EVALUATION AND RECOMMENDATIONS

The existing facility is located within twenty miles of existing public wastewater
treatment facilities for Mt. Vernon, Burlington, Sedro Woolley, Anacortes, Oak
Harbor, Stanwood and Arlington. The closest facility is at Mount Vernon, a few
miles to the northwest. A cursory evaluation of potential regionalization or
transfer of effluent to Mount Vernon suggests that the savings from economy of
scale of treatment facilities would be offset by the added cost of pumping and
piping facilities between Big Lake and the Mount Vernon treatment plant, or a
point in their collection system with capacity for the District's flows. Additionally,
portions of the existing facility have remaining useful life and cost to replace such
would also be an additive cost. Therefore, the District decided to evaluate their
existing facility and not consider connection to Mt. Vernon.

Biosolids are disposed of by hauling to other permitted biosolids handling
facilities. New regulations pertaining to this practice have been implemented at
the Federal and State level, which may impact the treatment, permitting and
disposal requirements and ultimately the cost of biosolids handling.

H.R. Esvelt Engineering, with support from CHS, has concurrently prepared an
Engineering Report to evaluate the existing plant, consider alternatives for
upgrades and recommend a treatment facility capital improvement plan.

The Engineering Report considers two upgrade alternatives to replace the RBC
process: membrane bioreactor (MBR) and activated sludge with clarifiers (ASC).
A comparison of the cost of improvements for each alternative indicates that
ASC has significantly lower cost. Even with additional process units for the ASC
alternative for water reclamation (Class A reclaimed water), ASC is the less
expensive and therefore the recommended alternative.

The ASC recommended improvements include:
e Headworks in building with two channels, two in-channel fine screens (one
future), 3" Parshall Flume, odor scrubber and sampler.
Anoxic basins for nitrogen reduction and pH control.
Aeration basins with distribution box and dissolved oxygen control system.
o Activated sludge clarifiers, two existing modified and one new, with
distribution box.

Skagit County Sewer District No. 2 6-2 February 2008
Comprehensive Sewer Plan CHS Engineers, LLC



6.3

o Disinfection and effluent pumping to Skagit River, including replacement
equipment and conversion to variable speed pumping
Electrical equipment and blower building addition
Belt filter press

The WWTP upgrade will be designed for 0.35 mgd maximum month average
daily flow. This is the forecast flow for the year 2025 for 1,220 RCEs, whereas
buildout is anticipated beyond 2025 at approximately 1,481 RCEs (about 21%
more connections).

WATER RECLAMATION

Representatives from Skagit County recently approached the District regarding a
potential cooperative project to utilize the District's treated effluent as a resource
for instream flow augmentation and mitigation in the Nookachamps Creek basin.
The two municipalities initiated a joint preliminary feasibility study, which was
completed in July 2007 (Feasibility Review: Water Reclamation and Instream
Flow Mitigation Project, Nookachamps Creek Basin, CHS Engineers, LLC).
Background information and key findings of the review are summarized below.

Recently DOE adopted amendments to the Skagit River instream flow rule
(Chapter 173-503 Washington Administrative Code [WAC]) that places limits on
groundwater and surface water withdrawals in the Skagit River and its tributary
basins established after April 14, 2001. The rule stipulates that consumptive
uses of water in each tributary basin are to be debited against a set water
reservation limit established for that tributary basin to protect instream resources.
The rule allows water that is returned to the basin via an in-basin septic or
wastewater treatment system outfall to be credited back to the reservation. For
residences that rely on public water that is imported from another tributary basin,
there is no net impact on the reservation amounts since this water was not taken
out of the tributary basin. However, if a residence uses water imported from
another tributary basin and returns the wastewater back to the tributary basin via
a septic system or an in-basin wastewater discharge, the non-consumptive
portion of the imported water (currently set at 50% of the total amount used) is
credited back to the reservation since this discharge results in a net gain to that
tributary basin. For several Skagit River tributaries, including the mainstem of
Nookachamps Creek-Upper sub-basin, the amount of water available under the
water reservations is not enough to serve projected growth allowable under the
current County Comprehensive Plan in areas that presently do not have access
to imported public water. Skagit County has been evaluating options to conform
to the constraints of rule but still meet its obligation to fulfill its Comprehensive
Plan.

Since nearly all of the District's customers get their water from the Skagit PUD's
Judy Reservoir water system, whose source of water is located outside of the
Nookachamps Creek-Upper sub-basin, the effluent exported out of the

Skagit County Sewer District No. 2 6-3 February 2008
Comprehensive Sewer Plan CHS Engineers, LLC



Nookachamps Creek-Upper does not reduce the amount of water in the sub-
basin. However, the amount of water available for use under the Nookachamps
Creek-Upper sub-basin reservation could be increased if that exported
wastewater was reclaimed and kept within the basin. The amount of water
credited back to the water reservation could be used to allow additional
groundwater withdrawals for new homes located in other parts of the basin that
do not have access to PUD water. Since the District's discharge pipe extends
through the Carpenter Creek basin and the amount of water allocated to this
basin is also insufficient to meet the needs expected under the County’s
Comprehensive Plan, the County also wanted to explore the possibility of
discharging some of the District’'s treated effluent into Carpenter Creek as well.

The District anticipates growth within the District sewer service area from 741 to
1,220 connections with an average daily flow (maximum month) of 0.35 mgd by
2025. All of these new connections are anticipated to be provided with potable
water service via the Skagit PUD’s Judy Reservoir system. The developable
area within the current District boundary is estimated to be adequate for buildout
of approximately 1,480 connections. At current forecast growth rates, assuming
no constraints on development other than typical market conditions, buildout is
not anticipated until after 2025.

The District's secondary WWTP is located northeast of the outlet of Big Lake,
less than a quarter mile from Nookachamps Creek. Presently the WWTP
exports treated effluent out of the Nookachamps Creek basin to the lower Skagit
River via a pressure and gravity outfall pipe, which traverses Carpenter Creek.

Skagit County asked the District to consider the work and cost necessary with
the next WWTP upgrade to produce Class A reclaimed water that could be used
to enhance stream flows in the Nookachamps and possibly, via the existing
outfall piping, to the Carpenter Creek basin. The reclaimed water would be
conveyed to a suitable location in these basins and discharged directly to surface
waters or to groundwater, to mitigate for future withdrawals in these basins.

The primary candidate for a mitigation site is the Nookachamps Creek basin due
to its close proximity and elevation at or below the existing WWTP site. Delivery
of reclaimed water to Carpenter Creek was evaluated but it was determined this
configuration would lead to much higher cost, operational complexity and
regulatory resistance. Therefore it was excluded from the final analysis.

For the Nookachamps Creek basin, the Instream Flow Rule would allow Skagit
County to issue permits for 70 new homes using wells and septic systems or
returned reclaimed water within the Nookachamps basin. As state above, new
homes on imported PUD water would not count against the reservation;
however, each new home on PUD and septic or reused wastewater would result
in a 175 gpd credit to the reservation; the same would be true for existing homes

Skagit County Sewer District No. 2 6-4 February 2008
Comprehensive Sewer Plan CHS Engineers, LLC



for which their wastewater is currently exported out of basin and are switched to
an in-basin discharge point. The District served approximately 700 residential
customer equivalents in 2005 with a projected increase to 1,220 by the year